


WARNING

STATEMENT CONCERNING THE USE OF THIS EQUIPMENT FOR BREATHING AIR AND/OR AQUA LUNG
SERVICE.

IF THE MODEL NUMBER ON THIS AIR COMPRESSOR CONTAINS THE LETTERS “BAP”, THE COMPRESSOR
IS SUITABLE FOR USE IN BREATHING AIR SERVICES. IN THE ABSENCE OF SUCH A DESIGNATION, THE
COMPRESSOR IS NOT CONSIDERED AS CAPABLE OF PRODUCING AIR OF BREATHING QUALITY. FOR A
COMPRESSOR TO BE CAPABLE OF USE IN BREATHING AIR SERVICES, IT MUST BE FITTED WITH
ADDITIONAL SPECIALIZED EQUIPMENT TO PROPERLY FILTER AND/OR PURIFY THE AIR TO MEET ALL
APPLICABLE FEDERAL, STATE AND LOCAL LAWS, RULES, REGULATIONS AND CODES, SUCH AS, BUT
NOT LIMITED TO, OSHA 29 CFR 191 0.134, COMPRESSED GAS ASSOCIATION COMMODITY
SPECIFICATION G-7.1-1966, GRADE D BREATHING AIR, AND/OR CANADIAN STANDARDS ASSOCIATION.

:‘,’,.'A,DDI'T&IONAL INFORMATION AND WARNINGS, SEE THE INSTALLATION MANUAL AND THE INSTRUCTION
FOR THIS MACHINE.

, SAFETY PRECAUTIONS
RE LUBRICATING OIL IS PRESENT IN THE COMPRESSOR DISCHARGE, AN AFTERCOOLER SHOULD
SE INSTALLED IN THE FINAL COMPRESSOR DISCHARGE LINE; IT SHOULD BE MOUNTED AS CLOSE AS
POSSIBLE TO THE COMPRESSOR.

'WHEN INSTALLING A NEW COMPRESSOR IT IS ESSENTIAL TO REVIEW THE TOTAL PLANT AIR SYSTEM.
THE USE OF PLASTIC OR NON-METALLIC BOWLS ON LINE FILTERS WITHOUT METAL GUARDS CAN BE
HAZARDOUS. _ I

A PRESSURE RELIEF VALVE MUST BE INSTALLED IN THE DISCHARGE PIPING BETWEEN THE
COMPESSOR AND ANY POSSIBLE RESTRICTION, SUCH AS A BLOCK VALVE, CHECK VALVE,
AFTERCOOLER, OR AIR DRYER. FAILURE TO INSTALL A PRESSURE RELIEF VALVE COULD RESULT IN
OVERPRESSURE, PIPE RUPTURE, DAMAGE TO THE COMPRESSOR AND PERSONAL INJURY. REFER TO
INSTRUCTION BOOK FOR SPECIFIC INFORMATION. ‘

THOSE RESPONSIBLE FOR INSTALLATION OF THIS EQUIPMENT MUST PROVIDE SUITABLE GROUNDS,
MAINTENANCE CLEARANCE AND LIGHTNING ARRESTORS FOR ALL ELECTRICAL COMPONENTS AS
STIPULATED IN 0.S.H.A. 1910.208 THROUGH 1919.329.

.| WHEN A RECEIVER IS INSTALLED, IT IS RECOMMENDED THAT OCCUPATIONAL SAFETY AND HEALTH
J STANDARDS AS COVERED IN THE FEDERAL REGISTER, VOLUME 36 NUMBER 105 PART i PARAGRAPH
11910.169 BE ADHERED TO IN THE INSTALLATION AND MAINTENANCE OF THIS RECEIVER. ‘

; \
ALL ELECTRICAL INSTALLATION MUST BE IN ACCORDANCE WITH RECOGNIZED ELECTRICAL CODES.
BEFORE WORKING ON THEELECTRICAL SYSTEM, BE SURE TO CUT OFF THE ELECTRICAL SUPPLY FROM
THE SYSTEM BY USE OF A MANUAL DISCONNECT SWITCH. DO NOT RELY ON THE STARTER TO CUT OFF
-THE ELECTRICAL SUPPLY. | '

|
FAILURE TO HEED ANY OF THESE WARNINGS MAY RE$ULT IN AN ACCIDENT CAUSING PERSONAL
INJURY OR PROPERTY DAMAGE. ‘

S
e

ey



WARNING
“COMPRESSED AIR AND ELECTRICITY ARE DANGEROUS”
BEFORE DOING ANY WORK INVOLVING MAINTENANCE, OR ADJUSTMENT - BE SURE THE ELECTRICAL
SUPPLY HAS BEEN CUT-OFF, AND COMPRESSOR INTERNAL SYSTEM HAS BEEN VENTED OF ALL
PRESSURE. FAILURE TO HEED THESE WARNINGS MAY RESULT IN AN ACCIDENT CAUSING PERSONAL
INJURY OR PROPERTY DAMAGE.

WARNING | |

THE USE OF REPAIR PARTS OTHER THAN THOSE INCLUDED WITHIN THE INGERSOLL-RAND COMPANY
APPROVED PARTS LIST MAY CREATE HAZARDOUS CONDITIONS OVER WHICH THE INGERSOLL-RAND
COMPANY HAS NO CONTROL. SUCH HAZARDOUS CONDITIONS CANLEAD TO ACCIDENTS THAT MAY BE
LIFE-THREATENING, CAUSE SUBSTANTIAL BODILY INJURY, OR RESULT IN DAMAGE TO THE
EQUIPMENT. THEREFORE, INGERSOLL-RAND COMPANY CAN BEAR NO RESPONSIBILITY FOR

EQUIPMENT IN WHICH NONAPPROVED REPAIR PARTS ARE INSTALLED.

WARNING S
THE USE OF PLASTIC PIPE, RUBBER HOSE AND SOLDERED JOINTS OR FAILURE TO INSURE"‘SY
COMPATIBILITY OF FLEX JOINTS AND FLEXIBLE HOSE CAN RESULT IN MECHANICAL FAl

PROPERTY DAMAGE AND SERIOUS INJURY OR DEATH.

GLOS

SARY

GROUP ASSEMBLY PARTS LIST.

Parts are listed. in assembly sequence, where
applicable. The relationship of an article to its next higher
assembly is indicated by indenture. For example, in the
Description. Column: :
Unit
. Assemblies and Detail Parts of Unit” .
. Attaching Parts for Assemblies and Detail Parts -

.. Subassemblies £
.. Attaching Parts for Subassemblies
.. . Detail Parts for Subassemblies, etc.

When an assenibly is not broken down immediately
after being listed, a reference is made to the listing where
the breakdown is made.

Reference Number (Ref Nbr Column)

The reference number is the number assigned to the part
in the listing. This reference number consists ofthefigure

and iliustration number and. identifies the‘part on the
associated illustration, an asterisk indicates not
illustrated.

Part Number Column

All numbers shown are Ingersoli-Rand - part
numbers.

Description Column .

The Description column contains the standard item
names with modifiers. .

Units Per Assembly Column: (Nbr/Assy)

The quantities specified in this column are the number of
parts used per one next-higher assembly and-are not
necessarily the total number of parts used in the overall
unit. The entry “Ref” in this colamn refers to an assembly

_ which is called for on a preceeding illustration and is ..

shown only to show its relatienshipto another part found _.
n the list. ' ;




%ﬂv

‘.v. > \ _.\. 4
mmn@a@l __A.:_,.\i
"y

&
(XA LY

\

iy
i)

* FIGURE 1. MODEL 15T4/H15T4 COMPRESSOR ASSEMBLY

|pETAILE .

: lDETAIL A



REF. | QTY. CCN DESCRIPTION
NBR. NUMBER

1-1 1 30288054 ® DECAL - INGERSOLL RAND

1-2 1 30221204 ® FILTER - COMPLETE - AIR INLET
1-3 1 32004905 ® VALVE, SHEAR DISC (DETAIL A)
1-4 1 30210371 ®e CAP, VALVE

1-5 1 30212583 ®e WASHER, SHEAR DISC

1-6 1 30220321 ®e DISC, SHEAR

1-7 1 30209183 ®e BODY, SAFETY VALVE

1% 1 95039053 ® COUPLING (DETAIL A)

1-* 1 32126245 ® NIPPLE, HEX - ¥, (DETAIL A)

1-8 1 30214738 ® NIPPLE, HEX

1-9 1 95007985 ® TEE, PIPE - v,

1-10| 1 72062250 ® VALVE, SAFETY - 3800 PSIG - 15T4
1-10 | 1 37106044 ® VALVE, SAFETY - 5500 PSIG - H15T4
1-11 1 32001711 ® VALVE, CHECK -

1-12 | 1 72062185 ® VALVE, SAFETY - 80 PSIG

1-* 1 95048914 ® NIPPLE, CLOSE - v, '

1-* 1 95038733 ® COUPLING - 1,

113 | 1 95244356 ® ELBOW, TUBE 5/16 x ,

1-14 | 1 95098174 ¢ CONNECTOR, TUBE 5/16 x Y,
1-15 | 1 37007325 ® TUBE, 4TH STG TO COOLER

1-16 | 1 30641161 e DAMPENER

1-17 | 2 95244323 ® ELBOW, TUBE - 3/16 x Y,

1-* 1 37143567 ® COUPLING, REDUCING

1-18 | 1 37007259 ® TUBE, 3RD STG/GAUGE

1-19 ] 2 95031860 ® ELBOW TUBE 5/16 x Y,

1:20 | 1 37007168 ® TUBE, PV EX/INLET 5/16

1-21 ] 9 95007522 ® TEE, MALE BRANCH 5/16 x Y,
122 | 1 37007150 ® TUBE

1-23 | 1 37007309 ® TUBE, 3RD STG COOLER/TRAP ¥,
1-24 | 1 95273678 ® CONNECTOR, %, x %,

1-25 | 1 95244364 ® ELBOW, TUBE ¥, x Y/,

1-26 | 1 37007226 ® TUBE, 2ND STG DIS/COOLER 1,
1-27| 4 95098265 ® ELBOW, TUBE Y, x %,

1-28 | 1 37007275 ® TUBE, 2ND STG COOLER/TRAP

1-29{ 1 37007333 ® TUBE, AFTERCOOLER/TRAP
1-307] 1 95098174 ¢ CONNECTOR, TUBE 5/16 x Y,

1-31 1 95244356 ® ELBOW, TUBE 5/16 x ,
1-327] 1 37007283 ® TUBE, 2ND STG TRAP/3RD STG
1-33|. 2 95098265 ¢ ELBOW, TUBE %, x ¥,

34| 1 37007291 ® TUBE, 3RD STG DIS/COOLER ¥,

135 | 2 95273678 ® CONNECTOR, %, x ¥,

4-36 |- -1 37007176 ® TUBE, 1ST STG COND/UL99-D 5/16
1-37 | 1 85082475 ¢ CONNECTOR, MALE 5/16 x Y,
1-38 [ 1 95007522 ® TEE, MALE BRANCH 5/16 x //,
1-35" 1 95007985 ® TEE;PIPE v,

1-40 | -1 3¢ ® NIPPLE - HEX

1-41 1 ¢ TUBE, PV/UL99-A 5/16

1-42-| -1 :® ELBOW, TUBE 5/16 x

1-43 | 1 ® TUBE, 3RD STG TRAP/UL99-F

1-44 | 2 "® ELBOW, TUBE 5/16 x Y,

1-45| 2 ® ELBOW, TUBE 5/16 x 1/,

1-46 | 1 ® TUBE, 2ND STAGE TRAP/UL99-C 5/16.
1-47 | 1 37007, ® TUBE, 4TH STG TRAP - UL99-G'

F1-48 | 1 95098174 ® CONNECTOR, TqBE -5/16 x ,
1-49°1 1 37007242 ® TUBE, 2ND STG/GAUGE
1-50 | 1 95244323 ® ELBOW, TUBE - 3/16 x ¥
1-* 1 37143567 ® COUPLING, REDUCING
1-51 1 37007234 ® TUBE, 1ST STG/GAUGE
1-52 | 1 95244323 ® ELBOW, TUBE - 3/16 x ¥,

1:% 1 37143567 ® COUPLING, REDUCING

1-53] 1 37007317 ® TUBE, 3RD STG TRAP/4TH STG

1-54 1 2 95244364 ® ELBOW, TUBE %, x 1,
OPTIONAL - USED WITH CONSTANT SPEED CONTROL
(DETAIL B) ‘

1-55 | 1 ' 95034872 NIPPLE, 1Y,

1-56 { 1 95037818 BUSHING, REDUCING, 17, x 1Y,

157 | 1 32028508 VALVE, SOLENOID L 2 WAY

* NOT ILLUSTRATED




FIGURE 2. QQMPRESSOR FRAME ASSEMBLY
: .



REC. SPARES

REF. | Ty, CCN DESCRIPTION CLASS
NBR. NUMBER TT 21 3
2-1 1 32008468 ® FRAME - COMPRESSOR
2.2 | 1 32025694 ® CRANKSHAFT ASSY.
2.3 | 2 37128113 ® SUPPORT COMPRESSOR
2-4 | 4 95081790 ® LOCKWASHER %,
25 | 4 95002168 ® CAPSCREW %, x 17,
2.6 | 1 95078648 ® PLUG PIPE - SQ SKT HD
2.7 | 1 30294961 ® GASKET - SHAFT END COVER 11 1] 1
2.8 | 1 37128071 ® COVER, SHAFT END 11 1] 1
2.9 | 1 37007663 ® SEAL, OIL
2-10 | 4 95251013 ® CAPSCREW - HEX % x 7,
2-11 | 1 370023837 ® BUSHING, CRANKPIN
2-12 | 1 32003642 — | & ROD, CONNECTING
2-13 | 2 32003659 . | ® ROD, CONNECTING
2-14 | 1 30439285 ® GASKET, FRAME END COVER 111
2-15 | 1 37128089 ® COVER ASSY, FRAME END g
2-16 | 8 95251013 ® CAPSCREW - HEX % x 7, L
217 | 1 95344651 ® PLUG, PIPE HEX HD 1, 1T
2-18 | 1 95018149 ® O-RING
2-19 | 1 37128097 ® PLUG, OIL GAUGE
220 | 1 32000655 ® DECAL, OIL PLUG

OPTIONAL - USED WITH LOW OIL LEVEL SHUTDOWN SWITCH
221 | 1 32001109 ® SWITCH - OIL LEVEL SHUTDOWN
2.22 | 1 30290043 ® BAFFLE - LOW OIL LEVEL SWITCH
2-23 | 2 95311650 ® CAPSCREW — HEX Y, x %,

OPTIONAL - USED IN PLACE OF LOW LEVEL SHUTDOWN SWITCH
2-24 | 1 37163334 ® PLUG - OIL LEVEL SIGHT




8
jo
]

[
|

\(

\

7
0
AN

u<_

AL
/

O
VX
dl

|

\ )

FIGURE 3. MODEL 15T4/H15T4 COMPRESSOR ASSEMBLY



REC. SPARES

REF. |QTY. CCN DESCRIPTION CLASS
NBR. NUMBER 112 |3
3-1 1 REF. FIG. 14 e CYLINDER ASSEMBLY, 1"
3-2 1 REF. FIG. 15 e CYLINDER ASSEMBLY, "1,"
3-3 1 REF. FIG. 16 ® CYLINDER ASSEMBLY, 9/16"
3-4 1 37130689 e AIR HEAD
3-5 1 31517741 ® VLV ASSY - 20
- 3-6 1 31517931 e GASKET, AIR HEAD 111 |2
3-7 4 95079646 ® CAPSCREW - HEX %, x 2%
3-8 1 37130804 e AIR HEAD
3-9 1 37004843 ® VALVE ASSY - 50
3-10 | 1 30294193 ® GASKET, AIR HEAD 11112
3-11 | 4 95043790 ® CAPSCREW - HEX 1, x 3
3-12 | 1 31518426 ® EYE, LIFTING
3-13 | 2 95053682 ® CAPSCREW - HEX 1, x 3,
3-14 | 1 30221113 e CONNECTION, MANIFOLD
3-15 | 1 95018560 e O-RING 111 |2
3-16 | 1 95097556 e O-RING 111 |2
3-17 | 1 32058596 | @ INTERCOOLER ASSY. (REF. FIG. 5)
3-18 | 1 95053567 ® CAPSCREW - HEX 7, x 1Y,
3-19 | 1 30345235 ® WASHER, FLAT v,
3-20 | 4 95079612 ® CAPSCREW, ¥, x 1
3-21 | 2 95069597 ® WASHER, FLAT ¥,
3-22 | 4 95750394 ® WASHER, LOCK ¥,
3-23 | 3 95698171 ® CAPSCREW ", x 9,
3-24 | 3 95081824 o LOCKWASHER 1, -
3-25 | 1 30212773 e FAN, BELT WHEEL P& 2 &~
3-26 | 1 30285191 e WHEEL, V-BELT 2 7&87.> 0
3-27 | 1 95083721 ® KEY, WOODRUFF 5/16 x 11,
3-28 | 1 95265690 ® LOCKWASHER, 19,
3-29 | 1 30287668 e NUT, V-BELT WHEEL
3-30 | 1 97003636 ® DECAL, DANGER
3-31 | 1 37164308 ® DECAL, PRESSURE RELIEF
3-32 | 1 32015620 ® DECAL, MAINTENANCE
3-33 | 1 32016123 ® DECAL, CONDENSATE TRAP
3-34 | 1 32020463 ® DECAL, PIPING WARNING
#3235 |1 | waosyay pachi




oz

MI&U Aﬂ“ﬂﬂw

(A
@\, @IJM.

U

D % (
/ \
)
N v

B (2272277

I,

FIGURE 4. MODEL 15T4/H15T4 COMPRESSOR ASSEMBLY




REC. SPARES
REF. | QTY. CCN DESCRIPTION CLASS
NBR. NUMBER 2 3
o~ 4-0 1 ' 32058562 ® TRAP ASSY, 2ND & 4TH STG
‘ 4-1 1 30701387 ee TEE
4-2 1 30878979 o SHELL
4-3 1 31517899 ®e® PIPE, INLET
4-4 1 30280143 ee BUSHING, REDUCING
4-5 1 30262242 ®® BUSHING, REDUCING 1 x 17,
4-6 1 95415923 ®e COUPLING, REDUCING Y, x 1Y,
4-7 1 95418067 ®® NIPPLE, SHORT v, x 1Y,
4-8 1 37156668 e® VALVE, UL99
4-9 1 95069308 e £| BOW, STREET ¥,
4-10 | 6 32001810 ee CLAMP
4-11 1 31508294 e® SHELL
4-12 2 95286456 o® O-RING E 2 2 4
4-13 2 30278170 ®® BUSHING, REDUCING
4-14 1 30701668 ®® BRACKET, MOUNTING
4-00 1 32058570 o TRAP ASSY, 3RD STG
4-15 1 30218127 ee SHELL
4-16 1 30278170 ee® BUSHING
4-17 1 95244356 . e ELBOW, TUBE 5/16 x Y,
4-18 1 30701668 ®e® BRACKET, MOUNTING
4-19 1 32028839 ® PANEL ASSY, H/P GAUGE
4-20 1 37001252 - CLAMP, TUBE
4-21 1 37143542 ® ELBOW, STREET
4-22 1 30214738 ® NIPPLE, HEX
4-23 1 95038733 ® COUPLING Y,
4-24 1 37181286 ® VALVE - SAFETY - 400
4-25 1 37004819 ® VALVE ASSY - 15KD
4-26 1 -37790177 ® O-RING . : 1
4-27| 1 - 30425599 o WASHER., SEALING
4-28 1 37143740 ® AIRHEAD
4-29 4 95104196 & CAPSCREW HEX 1, - 13 x 2
PN 4-30 1 72062284 ® VALVE, SAFETY - 1300 PSI
’ 4-* 1 30214738 ® NIPPLE - HEX
4-* 2 95040432 ® ELBOW o "
4-31 1 95037412 ® REDUCING, BUSHING
4-32 1 37004793 ® VALVE ASSY - 11KD
4-33 1 ~ 95018420 .’ ® O-RING i L
4-34 | 1 = 37124740 ® BACK UP RING 1.
4-35 1 ~ 32019721 e WASHER, COPPER 1
4-36 1 37139318 ® AIR HEAD
4-37 4 95104196 ® CAPSCREW - HEX 1%, - 13x 2
OPTIONAL, USED WITH AUTO TIMED DRAIN
4-38 1 30214731 ® NIPPLE - HEX
4-39 1 32004129 ® VALVE - 3 WAY SOLENOID - 120 VOLTS
- 1 32014524 ® TIMER
- 1 37151701 ® ENCLOSURE, TIMER
OPTIONAL
4-40 | 1 37151842 ® SWITCH - HIGH AIR TEMPERATURE
4-41 1 37187291 ®e® ADAPTER - THERM BULB
4-42 1 95056560 ®e NIPPLE - LONG Y x 2
4-43 1 95038378 e®e CAP, PIPE ¥,
TN

* NOT ILLUSTRATED

11




FIGURE 5. INTERCOOLER AND AFTERCOOLER ASSEMBLY
12 ] ‘ i



: REC. SPARES
QTy. CCN DESCRIPTION CLASS
‘ NUMBER i 2

1 32058596 o INTERCOOLER/AFTERCOOLER ASSY, 15T4

1 31502719 ee HEADER, INLET

1 31502701 ee HEADER, OUTLET

1. 95083184 ee CONNECTOR, MALE - %, X ¥

1 30710446 ee SUPPORT, COOLER

1 30710420 ee SUPPORT, COOLER

2 95423653 ee CAPSCREW - HEX Y, - 20 x Y,

2 95825139 ee WASHER LOCK, SHAKEPROOF - 7,

2 95035150 ee CAPSCREW - HEX 5/16 - 18 x %

2 95675526 ee LOCKWASHER 5/16

3 32042772 ee TUBE ASSY “

4 32042764 ee TUBE ASSY |

2 95244364 ee ELBOW, TUBE - % x ¥4 |

1 30701437 ee TUBING FINNED - INTRCLR 3RD STG ‘

2 95244356 ee ELBOW, TUBE - 5/16 x Y,

1 30701429 ee TUBING, FINNED - AFTERCOOLER

2 30708143 ee CLAMP, COOLER TUBE

1 30710263 ee CLAMP, SPACER TUBE Y,

5 30710255 ee CLAMP, SPACER TUBE ¥,

3 95079786 ee CAPSCREW - HEX ¥, - 20 x 5

3 95043196 ee LOCKWASHER - ,

3 95098497 ee BOLT, MACHINE ¥, x 3 - %,

3 95094298 ee WASHER, FLAT Y,

3 95077483 ee NUT, ELASTIC STOP Y,

2 95033411 ee PLUG - PIPE SQ C/SUNK ¥,

3 95101457 ee PLUG, PIPE - SQ C/SUNK 1”

1 . 95001996 ee BUSHING, REDUCING 1 X ¥,

1 31197312 e SHROUD, COOLER

5 95043196 ® LOCKWASHER Y,

4 95094292 e WASHER, FLAT - ¥,

5 95053070 ® CAPSCREW - HEX ¥, X ¥,

4 95043196 © LOCKWASHER Y/,

5 95094298 e WASHER FLAT PLAIN Y,

4 95053070 e CAPSCREW - HEX ¥, X Y

2 37139300 e BRACE, COOLER

13



FIGURE 6. GAUGE PANEL

' REC. SPARES
<} QTy. CCN DESCRIPTION CLASS
. NUMBER 1 2 3
1 32028839 ® PANEL ASSY, H/P GAUGE A
6-1 1 37143468 ®e PANEL GAUGE
6-2 1 -32055113 ®e GAUGE - 0-100 LB
6-3 1 32013799 ®® GAUGE - 0-600 LB
6-4 1 32013807 ®e GAUGE - 0-2000 LB
6-5 1 37143450 ®e SUPPORT - LH
6-6 1 37143443 ®e SUPPORT - RH
6-7 4 95079802 e CAPSCREW - HEX Y, - 20 x ¥,
6-8 4 95094298 ®e WASHER, FLAT - Y,
6-9 4 95085965 e [ OCKNUT v,

14

e



1
6
FIGURE 7. INLET-FILTER ASSEMBLY

; REC. SPARES
REF. | QTY. CCN DESCRIPTION CLASS
NBR. NUMBER ' 1 2 3
7-0 1 30221204 FILTER - ASSY INLET COMPLETE
7-1 1 30827794 HEAD, BOTTOM FILTER
7-2 1 30217491 SCREEN, INNER
7-3 4 30296552 ELEMENT, FILTER W/ 2 1Y 79 4 4
7-4 1 30217483 SCREEN, OUTER
7-5 1 30286280 HEAD, TOP
7-6 1 95217410 NUT - WING Y, - 20
7-7 1 DECAL, INLET FILTER

30286652

15




FIGURE 8. VALVE ASSY 11 KD

FIGURE 10. VALVE ASSY 20

FIGURES 8, 9, 10. VALVE ASSEMBLIES, 15T4/H15T4 BARE COMPRESSOR

R 16



REC. SPARES
REF. | QTY. CCN DESCRIPTION CLASS
NBR. NUMBER 2 3
« FIGURE 8

8-0 1 37004793 ® VALVE ASSY - 11KD 1 2
8-1 1 30217038 ®e RING, RETAINING

8-2 1 30181523 ee PLATE INLET VLV STOP

8-3 1 30287858 ®e VALVE SET - PLATE/SPRINGS 1 1 2
8-4 1 30221535 eee SPRING INLET VALVE 1 1 2
8-5 1 30292866 eee PLATE INLET VALVE 1 1 2
8-6 1 30346712 eee GASKET - COPPER 1 1 2
8-7 1 30215826 eee PLATE DISCHARGE

8-8 1 32106718 eee SPRING DISCHARGE = -

8-9 1 30217640 ®e SEAT - INLET/DISCHARGE

8-10 | 1 30220990 ee GAGE VALVE ‘ B

FIGURE 9 g

9-0 1 37004819 ® VALVE ASSY - 15KD 1

9-1 1 30217020 ee RING RETAINER

9-2 1 30218960 ee PLATE INLET VLV STOP

9-3 1 30181614 ee SPRING INLET VLV 1 1 ,
9-4 1 30181481 ®e PLATE INLET 1 1 b
'9-5 1 30217632 ®e SEAT INLET/DISCHARGE e o
9-6 1 30327647 ®e GASKET COPPER 1 171
9-7 1 30215818 ®e PLATE DISCHARGE 1 1 2
9-8 1 30416713 ®e SPRING DISCHARGE 1 1 2
9-9 1 31511801 ®e GAGE VALVE

/ FIGURE 10

10-0 | 1 31517741 ® VALVE ASSY - 20 TYPE 3 1 2
10-1 | 1 37006806 ®e BOLT VALVE

10-2 | 1 37002656 eee PIN VALVE BOLT

10-3 | 1 30217657 e SEAT DISCH VALVE X

10-4 | 1 30221493 ® SPRING - INLET VALVE X 1] 1] 2
10-5 | 1 30215834 ® PLATE - INLET VALVE x 1] 1] 2
10-6 | 1 30215925 - | ® PLATE - DISCH VALVEX 111 ] 2
10-7 | 1 30221584 ® SPRING - DISCH VALVEX' 111 ] 2
10-8 | 1 30218945 ° ® PLATE - DISCH VALVE STOP X 1141 2
10-9 | 2 37092913 ® WASHER - SPRING - BELLEVILLE

10-10| 1° 95076808 o NUT

10-11] 1 30287643 ® NUT - ACORN =~

NOTE: WHEN SERVICING VALVES INSTALL NEW HEAD GASKETS. SEE FIG. 3.

17



" FIGURE 11. VALVE ASSY. 50

17
19
11
1
)
10 18

FIGURE 12. CENTRIFUGAL UNLDR & PILOT VALVE

FIGURES 11, 12. VALVE ASSY 50 & CENTRIFUGAL UNLDR & PILOT VALVE

18



7N

REC. SPARES

REF. | QTY. CCN DESCRIPTION CLASS
NBR. NUMBER 1 2 3
FIGURE 11
11-0 1 37004843 ® VALVE ASSY 50 1 2
11-1 1 30279897 ee BOLT VALVE
11-2 1 30289631 eee PIN VALVE BOLT
11-3 1 30229538 ® SEAT DISCH VALVE
11-4 1 30221550 ® SPRING - INLET VALVE 1 1 2
11-5 1 30215891 ® PLATE - INLET VALVE 1 1 2
11-6 1 30181499 e PLATE - DISCH VALVE 1 1 2
11-7 1 302215071 ® SPRING - DISCH VALVE 1 1 2
11-8 1 30218978 @ PLATE - DISCH VALVE STOP
11-9 2 30792897 ® WASHER - SPRING BELLEVILLE ¥,
11-10| 1 95076816 e NUT - ¥,
11-11) 1 30287650 e NUT - ACORN
FIGURE 12
12-0 1 37129707 e UNLOADER ASSEMBLY CENTRIFUGAL
12-1 1 32010272 ® CAP ASSEMBLY - CRANKPIN
12-2 1 30210322 ee BODY - CRANKPIN CAP
12-3 1 30815898 ee SPRING
12-4 1 30285688 ee PLUNGER
12-5 2 30220875 e WEIGHT
1 12-6 2 30214951 ee PIN
12-7 1 90799271 ®e LOCKWIRE - 12 GA. x 5 IN.
12-8 1 37046869 ® VALVE ASSEMBLY - PILOT
12-9 1 37113701 ee VALVE - PILOT
12-10| 1 37129673 eee BODY - VALVE
12-11] 1 37129665 e®ee CORE - VALVE
12-12| 2 30346597 ee WASHER - COPPER
12-13| 1 37113719 ~®® PIN - THRUST
12-14| 1 95022695 ee O-RING 1 1 2
12-15| 2 30278667 e® CAPSCREW - ¥, - 16 x 7, LOCK
12-16| 1 90799289 ®e L OCKWIRE - 20 GA x 5 IN
12-17 REF ®e COVER - FRAME END. SEE FIGURE 2
12-18] 1 95110441 ®e ELBOW - TUBE 5/16 x ¥,
12-19) 1 37131075 ee TUBE - ASSY. PILOT VALVE/2ND STAGE INTERCOOLER




repain pEFE Wivz 0

FIGURE 13. UL-99 CONDENSATE DRAIN VALVE

20

| REC. SPARES
REF. | QTY. CCN DESCRIPTION CLASS
NBR. ) NUMBER 2 3
13-0 1 37156668 ® VALVE, UL99 CCNDENSATE DRAIN
13-1 1 30209548 ee BODY, 3RD STG VLV SEAT
13-2 1 .. 30216048 ee PLUG, RETAINER
13-3 1 37143559 e®e SPRING
13-4 1 31513534 ®e VALVE, 4TH STG
13-5 1 95018008 ®e O-RING
13-6 1 95417614 ee RING, TEFLON BACK UP
13-7 4 95296158 ®® CAPSCREW 7, - 20 x 1%,
13-8 1 30217624 e®e SEAT - 3RD/4TH STAGE
13-9 1 30215131 ee PISTON, ACTUATING
13-10 1 95028486 oe O-RING
13-11 1 30209530 ee BODY - 1ST/2ND STG VLV
13-12 1 30212542 ee DIAPHRAGM
13-13 1 30215503 ee® PISTON
113-14 1 30280242 ee CYLINDER
13-15 1 30212542 ee DIAPHRAGM
13-16 1 1 37001179 ee COVER
13-17| 4 95296158 ee CAPSCREW 7/, - 20 x 1%,
13-18] 1 37002920 ee DECAL
.




SN

,&‘ 4

FIGURE 14. 1" PISTON AND CYLINDER ASSEMBLY.

REC. SPARES |
REF. | QTY. CCN DESCRIPTION CLASS.
NBR NUMBER T ] 2

14-1 | 1 37004520 e PISTON AND RINGS COMPLETE !

14-1 | 1 37004512 e PISTON COMPLETE

14-3 | 1 NSS e PIN - PISTON

14-4 | 2 30288450 e RING - LOCK

14-5 | 1 37138344 e SET - PISTON RING 1 1] 2
14-6 | 1 31240658 e CYLINDER COMPLETE

14-7 | 1 30294508  GASKET - CYLINDER TO CROSSHEAD 1 11| 2
14-8 | 6 95053575 ® CAPSCREW. %, x 1Y,

14-9 | 1 37128501 ® CROSSHEAD CYLINDER COMPLETE

14-10| 1 30294235 ® GASKET - CROSSHEAD TO FRAME 1 11| 2
14-11] 4 95053575 ® CAPSCREW %, x 1Y,

14-12| 2 95033304 e PLUG, PIPE SQ C/SUNK

14-13] 1 95033593 e PLUG, PIPE SOL SQ HD

NSS - NOT SOLD SEPARATELY

21



D
. ‘.}\ —7
Z:') /

AR "
At

A3

B

FIGURE 15. 4Y%," & 4," - 3'13/16” PISTON & CYLINDER ASSEMBLY.

REC. SPARES
Qry. CCN DESCRIPTION CLASS
151 | 1 30294235 ® GASKET, FLANGE 1 1 1
1522 F A 30944961 ® CYLINDER, 3 - 13/16
15-3 | 8 95053575 ® CAPSCREW, HEX ", - 13 x 1Y,
15-4 1 37004538 ® PISTON COMPLETE
15-5 1 30288385 ®e PIN - PISTON
15-6 2 30288450 e®e | OCKRING
15-7 1 37138336 ® RING SET 1 1 2
15-8 1 37006814 ® GASKET, FLANGE 1 1 1
15-9. 1 32030389 ® CYLINDER, 4, d

22



FIGURE 16. 9/16" DIA. PISTON, CYLINDER & CROSSHEAD ASSY.

REC. SPARES
REF. |QTY. CCN DESCRIPTION CLASS
NBR. NUMBER 1 2 | 3
16-1 1 3029428835 | e GASKET - FLANGE 1 |1 2
16-2 | 1 37128501 e CYLINDER
16-3 | 4 95053575 ® CAPSCREW - HEX 1, - 13 x 17,
16-4 | 2 95033304 ® PLUG - PIPE
16-5 | 1 30294508 ® GASKET - FLANGE 1 1 2
16-6 | 1 32054660 e CYLINDER
16-7 | 6 95053575 ® CAPSCREW - HEX ', - 13 x 1,
16-8 | 1 95033593 e PLUG, PIPE Y,
16-9 | 1 31509458 ® PISTON COMPLETE 1 1
16-10] 1 NSS ®e PIN - PISTON 1 1
16-11| 2 30288450 e LOCKRING
16-12| 1 37138351 ® RING SET 9/16 1] 1
16-13| 1 37007713 e TOP
16-14 1 37007721 ® BOLT
16-15] 1 95043048 e PIN, ROLL

“NSS - NOT SOLD SEPARATELY

23




1

ﬁ 6 I7
IST STC 24D 327G 3RO 315 G
-5
/8
ﬁ/ 2
< :
\
s\w/
\ \\
9 1
FIGURE 17. COMPRESSOR, SUBBASE & ACCESSORIES
_ REC. SPARES
| REF. | QTY. CCN DESCRIPTION -__CLASS
“f 'NBR. NUMBER 1 1 2
117-1 1 32001877 ® SUBBASE COMPLETE
17-2 | 1 e MOTOR t
17-3 1 ® PULLEY - MOTOR +
17-4 | 3 ® BELTS - “v" +
17-* 1 -1 32013070 ® TIGHTENER - BELT COMPLETE
17-5 1 32002669 ® GUARD - BELT COMPLETE
17-* 1 37005881 ® SWITCH, PRESSURE - AS & S
176 1 32022923 ® DECAL - INGERSOLL RAND T-30
17-7 1 32015620 ® DECAL - MAINTENANCE
17-8 1 32086686 ® DECAL - ROTATION ARROW
17-9 17 32020463 ® DECAL - PIPING WARNING

* NOT ILLUSTRATED -




/

T LT

PA.'T—

TUNE UP KIT MODEL 15T4/H15T4 COMPRESSOR

CCN NUMBER: 37123767

FENG +Cast g [ 32134902

CCN 504.4° — 2 D7,
QTy. NUMBER DESCRIPTION AL
1 30221501 VALVE SPRING Y @
1 30181499 VALVE PLATE 2107 7 b6. 50
1 30215891 VALVE PLATE
1 30221550 VALVE SPRING
1 30221584 VALVE SPRING b
1 30215925 VALVE PLATE - ) = Iy,
1 30215834 VALVE PLATE 107 2 pALVE A e .
1 30221493 VALVE SPRING - ,s;/?/({“ /
1 30181614 VALVE SPRING S
1 30181481 VALVE PLATE 25 ) 390 Z 3
5 2t L
1 30215818 VALVE PLATE . ~
1 30416713 VALVE SPRING s/ ol
1 30287858 VALVE PLATE & SPRING SET > .
4 30296552 FILTER PADS 3 P
1 30294193 AIR HEAD GASKET frae A AL )
1 30439285 FRAME END COVER GASKET hChE T
1 30294961 CRANKSHAFT END COVER GASKET (;/-1 S/AE
1 37006814 CYLINDER GASKET =AY
3 30294508 CROSSHEAD GASKET T E D
1 30294235 CYLINDER GASKET s
1 95097556 O-RING 4 235 46 O
1 31517931 AIR HEAD GASKET o7
1 95018560 O-RING 2
1 32020471 COPPER GASKET ' ¢ 720 - é
2 95018438 O-RING
1 95018420 O-RING
2 31517931 AIR HEAD GASKET
1 95286456 O-RING
1 95028486 O-RING
1 ~32019721 COPPER GASKET ; _ 7 f ﬁ
2 37124740 BACKUP RING GASKET R t{ }’ 3
1 95018149 O-RING : ﬁﬂ ‘
1 30346597 PILOT VALVE GASKET f[ ; o } @
2 95210225 O-RING g
1 95018008 O-RING ' H f/( /_» z
1 32000200 PISTON RING f’ / ? §’ C/
4 32000531 PISTON RING
1 32000283 PISTON RING
1 32000515 PISTON RING , ef 7’ 5
1 32000275 PISTON RING A 6 /é
1 32000184 PISTON RING é
2 32000267 PISTON RING — d
4 32000309 PISTON RING ’ é / p ] i
6 31518160 PISTON RING /’6
6 30699169 PISTON RING ’ Wl
6 30699177 PISTON RING 2
1 37007663 OIL SEAL
1 1166A INST. BOOK
1 SCD-305 PARTS LIST

25



26



27



Special

Engineering Service

We can help you with your
compressed air problems by
surveying your needs and
recommending the proper
compressor and air piping

system for maximum efficiency.

Complete

Stock of Equipment

Our :stock of complete ma-
chines, which can usually
take care of any need, is
backed up by Ingersoli-Rand
gompt factory shipment to
assure you on-time delivery.

Spare Parts

We stock genuine |-R spare
parts for your I-R equipment,
avoiding possible costly de-
lays or the substitution of in-
ferior parts kept in good-as-
new condition.

- Aworld of

~ experience...
- atyour

service!

Complete

Repair Service

Trained mechanics will repair
or overhaul compressors by
factory recommended
methods, using only genuine
parts.

INGERSOLL-RAND.

* AIR COMPRESSORS

w ¢

AT

Field Service

We maintain a staff of trained- -

mechanics and service trucks
to provide you with preventive
maintenance or meet any €in-
ergencies you may have.

Exchange

Setvice Plan

We maintain stocks of com-
pressors.that can be substitu:
ted for your compressor while
repairs are being made. This
means no lost production time
for you.

e




List
|

TYPE-30

Stationary Air

® Ingersoll-Rand Company 1983
Printed in USA.

 Compressor

10T2

INGERSOLL-RAND.
AIR COMPRESSORS

Form 1172
Avugust, 1967




PART LIST-TYPE 30 COMPRESSORS

HOW TO USE THIS ILLUSTRATED PARTS CATALOG

THE ASSEMBLY

USING THE VISUAL INDEX
LOCATE THE ASSEMBLY IN
WHICH THE PART IS LOCATED.
FIND THE FIGURE NUMBER FOR

REFER TO THE FIGURE
NUMBER SHOWN IN THE
VISUAL INDEX. LOCATE
THE ILLUSTRATION NUMBER

FOR -THE- SPECIFIC. PART .=
REQUIRED

PART 4157 . TYO§ 30 COMPRRLSORY

vant
i emex
17 INCH GIAMETER WSTON @ G CONCENtRNC
CYUNDEN AND CROSSHEAD Ath 214G VALVE At
IGURE 10, PAGE 22 FIGURE 8, PACE 28

64.3-11 gnSION
AN CyumvoER A
11 KD BING VALVE A PIGURE 12, PAGE 2o

AGUE 6, P

20 Ga COrCENIIC
RING VALVE ASM
TG 1, PAGE20

GAUGE PANIC AWM

FIGUSE 4, PAGE 15
13 KO EING vALVE AWM

GURL 7, FAGE 1

CEMTAIFUGAL UNLOADER
AND PHOT VALVE ASM3
HCARE 14, PAGE B0

am CODUA a3
#ICURES, PaGE 14

*SVPE 30 - MODAL K012
COMPRLSSOR ASSEMILY
Gt |
SHEET 1 OF 3, PAGE &
SHEEY 2 OF ), PAGER L CONDINSATE

SHETI0FY, PACE W DaA vALVE

G ), PAGE 14

COMPRESLON FRAME AT
HGUE 1Y, SACE 78

7 8 ICH Deasat 162
CASKEY AND O-tiNG, $ET CYUNDIE AND CHOIMEAD ASM
PIGURL 15, PAGE 21 FIGARE 11, #4GE 24

AGURE 14. CENTRIFUGAL UNLOADER AND PROT VALVE ASSEMBLIES

PARTS LIST NUMBFR . 40166
CENTRIFUGAL UNLOADER ASM

PARTS LIST NUMBFR 40166
CENTRIFUGAL UNLOADER ASN

TLLUS|: PART NUMBER DESCRIPTION UNTTS |USED] REC SPARES
NBR PER |ON | SVCE CLASS
assy jcoo€] 1] 2| 3
LIST40166 GROUP ASH-CENTRIFUGAL REF
; UNLOADER WITH PILOT VALVE ASSEMALY
1 | 3wi1s289120 « VALVE ASN-PTLOT 1 t
Z ' x15081E5%e . | < o ELBOW-TUBE 1
3 |epaz2 o o SPRING 1 1] vl
& | 3ws1574 o o PLATE-VALVE 1 1
s | 3439986 .« s BODY-VALVE 1
6 1356279 « o SEAT-VALVE 1 .
1 | x10267132 « « WASHFR-COPPER 2 2{ 2 2
8 | 20a11CM006 .+ O~RING 1 1] 11
9 | meis27 e o PIN-THRUST 1 "7 ¢ 7 1 14 2
10 | 3n752887150 . CAP COMPLETE-CRANK PIN 1 1
AL | IM21458 o o WETGHT-NLDADER 2
12 | wil1984 oo PIN-4312°X 1-°1/8 ATT PT 2
13 “} X1636712x5 o o WIRE-LOCK ATY PT 1 1] 1|
14 | 21457 « e PLUNGER-UNLOADER 1
15} PPssa- . ] . . s SPRING 1 111
16| W2l639 + o« CAP=CRANKPIN <~ 1
17 | w1297 « CAPSCREW-LNCKING-3/8 X7/8 2
18 - | x1636T29xS 5 MIRF=LOCK - S ATT T 1 1f 1t

S

R i

tLLus] PaRT numser DESCRIPTION UNLTS [uSEO[REC SPARES
NBR | S ; PER  ION. . |SVCE CLASS
: i = i s assY lcooe[ 1 [ 2 [ 3
LOCATE THE |L|.USTRAT|ON NUMBER ‘ LIST40166 GROUP ASM-CENTRIFUGAL REF
R A £ PILOT
IN THE GROUP ASSEMBLY PART " 1 |ursaserze Ve ioh oy | Vb RssERaLY 1 1
; . | X15061F 5X4 . ELBOW-TUSE
LIST AND DETERMINE THE S _L—erezz Dl Seming 1 SRR
o |3usis7e . PLATES
PART NUMBER s |3wiesse .. u‘m-vltté‘ \ '
6 ]3wser79 « « SEAT-VALVE 1
T | xw026132 « + WASHFR-COPPER 2 20212
8 | 20a11CH006 .« O-RING 1 1]
9 | wsie27 .« PIN-THRUST 1 1]
10 | swrszearse . CAP COMPLETE~CRANK PN 1 1
11 3W21458 o '« WEIGHY—UNLDADER 2
12 | 3wW11984 . o PIN-.312 X L 1/8 ATT PY 2
13 | x1616T12X5 o . WIRE-LOCK ATT PT 1 v 1|
14 | w2157 + o+ PLUNGER-UNLOADER 1
15 |ppsse .« SPRING 1 [ O Y
16 IN21 619 .+ « CAP-CRANKPIN 1
17 {3w21297 . CAPSCREW-LOCKING-3/8 X7/8 2
18 X1636T20X% « WIRF-LOCK ATYT PT 1 1 1 1




1/2 INCH DIAMETER PISTON
CYLINDER AND CROSSHEAD ASM
FIGURE 10, PAGE 22

11 KD RING VALVE ASM
FIGURE 6, PAGE 18

GAUGE PANEL ASM
FIGURE 4, PAGE 15

CENTRIFUGAL UNLOADER
AND PILOT VALVE ASMS
FIGURE 14, PAGE 30

TYPE 30 - MODEL 1072
COMPRESSOR ASSEMBLY
FIGURE 1
SHEET 1 OF 3, PAGE 6
SHEET 2 OF 3, PAGE 8
SHEET 3 OF 3, PAGE 10

GASKET AND O-RING SET
FIGURE 15, PAGE 31

PART LIST - TYPE 30 COMPRESSORS

PART 1I
VISUAL INDEX

42 GA CONCENTRIC
RING VALVE ASM
FIGURE 9, PAGE 21

INLET FILTER ASM
FIGURE 2, PAGE 13

4 &3 -33/8PISTON
AND CYLINDER ASM
FIGURE 12, PAGE 26

20 GA CONCENTRIC |
RING VALVE ASM
'FIGURE 8, PAGE 20

15 KD RING VALVE ASM
FIGURE 7, PAGE 19

AIR COOLER ASM
FIGURE 5, PAGE 16

UL 99 CONDENSATE
DRAIN VALVE
/ ‘ FIGURE 3, PAGE 14

COMPRESSOR FRAME ASM
FIGURE 13, PAGE 28

7/8 INCH DIAMETER
CYLINDER AND CROSSHEAD ASM
FIGURE 11, PAGE 24




PART LIST - TYPE 30 COMPRESSORS

DETAIL A

TYPE 30-MODEL 1072 COMPRESSOR ASSEMBLY, SHEET 1 OF 3

FIGURE 1.




PART LIST - TYPE 30 COMPRESSORS

PARTS LIST NUMBER 40260
-~ COMPRESSOR ASM-10T2 T-30

i
< i Lus| parT NumBER DESCRIPTION UNITS |USED |[REC SPARES
NBR PER |ON |SVCE CLASS

ASSY |CODE] 1 2 3

LIST 40260 COMPRESSNR ASSEMBARLY REF
MODEL 1072 TYPF 30

1 3R40626 « LABEL~INGERSOL RAND 1

2 LI1ST40225 « FILTER ASM—-AIR INLET 1

SEE LIST 4D225-FIGURE ?
FOR DETAIL BREAKDOWN

3 3H23788 « VALVE ASM-CHECK 1

NOT RECOMMENDED FOR PRISASSFMBLY DUE 1O

TORQUE ADJUSTMENT DF 80DY AND PLUG
4 3W2857775 « SAFETY VALVE-SHEAR DISC 1
5 3W28578 e « CAP-VALVE 1
6 3W28694 « o WASHER-SHFEAR DISC 1
7 3W28579A « o« DISC-VALVE SHEAR 1 1 2
8 3W28577 + o BODY-SAFETY VALVE 1
9 3W84829 « CLAMP SET-TUBFE-W/HARDWARE 1
10 X150372 » o CLAMP-TUBE~DQUBLE 6
11 35A2-1C5 « o CAPSCREW-1/4 X 1 ATT PT 2
12 1644C1 « o NUT-HEX-1/4 ATT PT 3
13 15A5C55 o o WASHER-SPRING LOCK-1/4 ATT 2T 3
14 X1182723 « o« CLAMP-TUBE-SINGLE 1

THIS CLAMP MOUNTED WITH LOWER GAUGF

PANEL MOUNTING SCREW-SEE FIGURE 4-19

1 15 3IW84808

T 18 3W84808T1
i W84808T1
17 X1506 INS
18 X15061F%

19 3W84808T10
W84808T10

TUBE LINES SFT W/FITTINGS
« TUBE ASM-BREATHER-INTAKE
« TUBE-BARE

« NUT-TUBRE

ELBOW-TURE

TUBE ASM-CENT UNL/INTAKE
« TUBE BARF T

Z

Z
B ot b b gt D) pt e N Y e gt ped et NI N D e NN Y e bt bt N N et N D et s

35 |3W84808TS
36 | X1506HC6
37 | 3WR4808T6
38 | X1506HE6
: 39 | X1506HCH
Ly 40 |3W8B4808T7
i # 41 | X1506HE6

TUBE-3RD STG T0O COOLER
CONNECTOR-TUBE :
TUBE-3RD STG COOLER/TRAP
ELBDW-TUBE
CONNFCTOR-TURE

TUBE-3RD TRAP TC 4TH ST1G6
ELBOW-TUBE

20 X1506IN5 « « NUT-TUBE
21 X15061€E5X4 -~ ELBOW-TUBE
22 X1506175 « TEE-TURE
23 3W848B08T2 « TUBE ASM-2ND STG/COOLER
WB84808T2 « « TUBE-BARFE N
24 X15061IN8 « o » NUT-TUBE
25 X15C61ES8 « - ELBOW-TUYBE
26 3WB4808T73 » « TUBE ASM-2ND STG/TRAP
WR4808T73 - « TURE~-RARE N
27 X15061IN8 . « NUT-TURE ’
28 X15C61E8 . ELBOW-TUBE
29 3W8480879 . TUBE-4TH STG CDOLER/TRAP
30 X1506HESX4 - ELBOW-TUBFE
31 X1506HCS5X4 . CONNECTNR-TUBE
32 3W84808T4 . TUBE ASM-2ND TRAP/3RD STG
W84808T4 . » TUBE BARE N
33 X15061IN6 - « NUT-TUSBE
34 X15061€6X6 - ELB80OW-TURE

¢ & 5 ¢ 5 B2 O 0 » 8 8 b 0 & b » B




PART LIST - TYPE 30 COMPRESSORS

TYPE 30-MODEL 10T2 COMPRESSOR ASSEMBLY, SHEET 2 OF 3

FIGURE| 1.




PARTS LIST NUMBER 40260
COMPRESSOR ASM-10T2 T-30

PART LIST - TYPE 30 COMPRESSORS

ILLUS] PART NUMBER DESCRIPTION UNITSJUSED {REC SPARES
NBR PER ON SVCE CLASS
ASSY ICODEJ 1 2 3
42 3W84808T8 « « TUBE-4TH STG TO COCLER 1
43 X1506HESX4 - o ELBOW-TUBE 1
44 X1506HC5X4 « « CONNECTOR-TUBE 1
45 3WB4808T13 « « TUBE ASM-1ST CODLER/UL99 1
W84808T713 « o » TUBE-RARE NP
46 X15061INS o « o NUT-TURE 2
47 X15061C5 « » CONNECTOR-TUSE 1
48 X1506175 « « TEE-TUBE 1
49 3W84808721 « » TUBE-1ST STG TO PR GAUGE 1
50 X1506HE3 « o« ELBOW-TUBE 2
51 3WB84808T14 « « TUBE ASM-CENT UNL TO UL99 1
WB84808T14 « o o TUBE-BARE NP
52 X15061INS e o o NUT-TUBE ?
54 3W84808T15 « « TUBE ASM-2ND COCLFR/UL99 1
W84808T7T15 e » o« TUBE-BARE NP
55 X1506IN5 « » » NUT-TUSBE 2
56 X15061E5 « « ELBOW-TUBE 2
57 3W84808718 « « TUBE=-3RD TRAP TO ULS9 1
58 X1506HES » « ELBOW-TUBE 1
59 X1506HESX4 « o ELBOW-TUBE 1
60 3W84808T19 « « TUBE-4TH TRAP TO UL99 1
61 X1506HES « « ELBOW-TUBE 1
62 X1506HC5X4 « » CONNECTDR-TUBE 1
63 3W84808722 « o TUBE-2ND STAGE/PR GAUGE 1
&4 X1506HE3 « + ELBOW-TUBF 2
65 3WB4808T723 » o TUBE-3RD STAGE/PR GAUGE 1
66 X1506HE3 « » ELBOW-TUBE 2
67 X1086T110 « « DAMPENER-GAUGE 1
68 3%W84808T24 « « TUBE-4TH STAGE/PR GAGE 1
69 X1506HE3 e o ELBOW-TUBE 2
70 X1086T110 + « DAMPENER-GAUGE 1
71 6TATMI . FLBOW-3/8-90 STREET 1
72 LIST24190 DRAIN VALVE ASM-ULS9 1
SFE LIST 24190-FIGURE 3 FOR DETAIL
BREAKDOWN
73 LIST40268 « INTERCOOLER AND 1
AFTERCDOLER GROUP ASSEMBLY
14 X1396728-60 e o VALVE-SAFETY-1ST STAGE 1 1 1
75 X1396732-400 e o VALVE-SAFETY-2ND STAGE 1 1 1
76 19A7TW2 « o NIPPLE-CLOSE-1/4 1
17 129A7F2 o o ELBOW-PIPE-1/4 1
78 X1396732-1300 « o VALVE-SAFETY-3RD STAGE 1
79 23A7S55 « o BUSHING—-REDUCING-1/2X1/4 1
80 X1396730-3800 « o VALVE-SAFETY-DISCHARGE 1 1 1
81 161AF2 e « TEE-PIPE-1/4 6000PSI 1
82 3W11933 e o NIPPLE-CLOSF 1
83 3W84816 o « STRAP-TRAP MOUNTING 2
84 35A2-1C17 e o CAPSCREW-1/4 X 3 1/2 ATY PT 4
85 68A4C1 e o NUT-STOP-1/4 ATT °oT 4
86 11A5C2 e .o WASHER—PLAIN FLAT ATT PT 4
87 3W56020 « o« BLOCK-TRAP MOUNTING ]
&8 3W45793 « o BUSHING-CONDENSATE TRAP 2
89 X15247009H « o O-RING 2 2 2 2
S0 3R28767P2 « « TRAP-4TH STAGE CONDENSATE 1
90A | 3W45793 o « BUSHING-CONDENSATE TRAP 1
91 3W84816 « o« STRAP-TRAP MOUNTING 2




FIGURE 1.

PART

TYPE 30-MQ

LIST - TYPE 30 COMPRESSORS

148

DEL 1072 COMPRESSOR ASSEMBLY, SHEET 3 OF 3

10 .




PART LIST - TYPE 30 COMPRESSORS

PARTS LIST NUMBER 40260
COMPRESSOR ASM-10T2 T-30

s |1LLus] PART NUMBER DESCRIPTION : UNITS|USED|REC SPARES
NBR ‘ PER ON SVCE CLASS
ASSY jcopE[ 1 2 3
92 35A2-1C17 . o CAPSCREW-1/4 X 3 1/2 4
93 68A4C1 . - NUT=STOP-1/4 4
94 11A8C2 . o WASHER-PLAIN FLAT 4
95 3W56020 e o BLOCK—TRAP MOUNTING ]
96 3W54008 « « TRAP-3RD STAGF CONDENSATE 1
97 3045676 e o CONNECTIDN~-TRAP INILFET 1
98 3WT75492 . o PIPF=INLFT CONNECTION 1
99 23A7M14 e . BUSHING-REDUCING 1 X 1/4 1
100 3WB4820 « « TEF-COND TRAP-2ND STG 1
101 18ATHW2?2 « » NIPPLE-CLGSE-1/2 1
102 7SATM20 . « COUPLING-REDULING-PIPE 1
103 3WE4816 -« + STRAP—TRAP MOUNTING 2
104 35A2-1C17 e o CAPSCREW-1/4 X 3 1/? ATT PT %
105 68A4C1 . o NUT=STOP-1/4 ATT PT 4
106 11A5C? e o WASHER-PLATIN-FLAT ATT PT 4
107 IN56020 . « BLOCK—TRAP MOUNTING 2}
108 3W85031 « « SHELL-COND TRAP 1
109 3R40856 « o BRACKET-TRAP MOUNTING 2
ATTACHING PARTS FNR THESE BRACKETS ARFE
THE SAME PARTS USED T0 ATTACH CYLINDER
TO CROSSHEAN
110 3HZ29533 « o COUGLER COMPLETE 1
) SEF LIST 40268-FIGURF 5 FOR DETATL
RREAKDOWN, BEFORE THIS ASSEMBLY AND IT S
ﬁ‘&@ . ATTACHING PARTS CAN BE REMOVED THE BELT
WHEEL AND ITS ATTACHING PARTS INDEXES
148, 149, 150 AND 151 MUST BE REMQVED
111 35A2-1C219 e « CAPSCREW-1/2 X 1 1/4 ATT PT ]
112 X1016735 . « WASHER-STEEL ATY o7 1
113 3W21648 .« » CONNECTION-MANIFOLD ATT PT 1
114 35A2-1C111 . o CAPSCREW-3/8 X 1 ATT »T 3
115 14ASC76 e o WASHER-SPRING LOCK ATT PT 1
116 11A5C4 ‘e o WASHER—-PLAIN FLAT-3/3 ATT PT 1
117 LIST40278 . PANFL ASM-GAUGE 1
SEE LIST 40278-FIGURE 4 FOR DETATL
BRFAKDOWN. ATTACHING PARTS FOR THIS
ASSEMRLY ARF THF SAME PARTS USED TN
, ATTACH CYLINDERS TO CRASSHEAD
118 3WT75301T251 . HFAD ASSFEMBLY-11 KD AJR 1
W39749P6 .« o HEAD=-11 KD AIR NP
119 X1026T54 « o GASKET-COPPFR ' 1 1 1 1
120 MS28782-25 e « RING-BACKUP 1 1 1
121 20A11EM220 e o D-RING 1 1 1 1
122 | 35A2-1C223p « CAPSCREW-1/2 X 2 ATT PT 4
123 3W75300T120X . VALVE ASM-11 KD RING ) 1 1 1
SEF LIST 40215-FIGURF 6 FOR NETAIL
BREAKDOWN
124 3W75301T300 . HEAD ASSEMBLY-15 KD AIR 1
W3S748 « « HFAND-1% KD AIR ND
125 X1105T19 o o GASKET-HEAD 1 1 1 1
126 20A11EM326 1 - < 0-RING 1 1 1 1
127 35A2-1C223P « CAPSCRFW-1/2 X 2 ATT PT 4
128 3W753007T130X . VALVE ASSEMALY-15 KD AIR 1 1 1
SEE LIST 20752-FIGURE 7
FOR DETAIL BREAKDOWN

1




PARTS LTIST NUMBER
COMPREFSSNR ASM-10T2 T-30

40260

PART LIST - TYPE 30 COMPRESSORS

PART 1ll
GROUP ASSEMBLY PARTS LIST

n

ILLUS] PART NUMBER NESCRIPTION UNITS|USED |REC SPARES
NBR PER oN SVCE CLASS
ASSY ‘{copE] 1 2 3
129 INT5301T15 . HEAD ASSEMBLY-20 GA AIR 1
* R40668 . « HEAD-20 GA AIR NP
130 AWT5496 « o GASKET-AIR HEAD 1 1 1 1
121 35A2-1C119 . CAPSCREW-3/8 X 2 1/2 ATT PT 4
132 INT75300T12X . VALVE ASM-20 A CON-LENT 1 1 1
SEF LIST 40208-FIGURE R FOR DETAIL
BREAKDOWN AND ATTACHING PARTS
133 INT53C01T45 . HEAD ASSEMBLY-42 GA AIR 1
H2750? .« « HEAD-42 GA AIR NP
134 3W28719 « « GASKET-AIR HEAD 1 1 1 1
135 35A2-1C227 . CAPSCREW-1/2 X 3 ATT T 6
126 INTH300T40X « VALVE ASM—42 GA CON-CENT 1 1 1
SEE L1ST 40211-FIGURE 9
£0R DETAIL BREAKDDWN AND ATTACHING PARTS
137 LIST40206 . GROUP ASSEMBLY-1/2 DITA 1
PISTON AND CYLINDER W/CRNSSHEAD
SEF LIST 407266-FIGURF 10
FOR DETAIL BREAKNDOWN
138 36A72-1C218 - o CAPSEREW-1/2 X 1 1/8 ATT PT 4
139 X1016T35 « « WASHER-STEEL ATT PT 4
140 LIST40264 . GROUP ASSEMABLY-T7/2 DIA 1
PISTON AND CYLINDER W/CROSSHEAD
SFE LIST 40264-FIGURE 11
FOR DFTAIL BREAKDOWN
141 35A2-1C218 . o CAPSCREW-1/2 X 1 1/8 ATT PT 4
142 X1016735 e o WASHER-STEEL ATT PT 4
143 LIST40242 - GROUP ASSFMBLY-4 AND 4 1
3 3/8 PISTON AND CYLINDERS
SEF LIST 40262-FIGURE 12
FOR NETAIL RREAKDDWN
144 35A2-1C219N « « CAPSCRFwW-1/2 ATT PT 4
145 X1016735 e o WASHER ATT PT 4
146 LIST40166 . GROUP ASM—CENTRIFUGAL 1
UNLDADER WITH PILOT VALVE ASSEMBLY
SFF LIST 40146 AND 41067-FIGURE 14
FOR DETAIL BREAKDOWN
147 LIST41022MNDF . GROUP ASM-FRAME 1
USFN WITH DIL (LFVEL SHUTDOWN SWITCH
MODIFICATION F
147 LIST 41022M00A] . GROUP ASM—-FRAME 1
USED WITHOUT OIL LEVEL SHUTDOWN SWITCH
MODIFICATION A
SFE LIST 41032-FIGURE 13
. FOR DETAIL BRFEAKDGWN
148 3H6165P3 e o WHFEL-V BELTY ‘ 1
149 3W21767 « « NUT-BELT WHEEL ATT PT 1
150 14A5C168 . « WASHER-SPRING LOCK ATT PY 1
151 ?3A9C810 . « KEY-WOUDRUFF NO 21 1

12




- . PART LIST - TYPE 30 COMPRESSORS

<«

——

FIGURE 2. INLET-FILTER ASSEMBLY

PARTS LIST NUMBER 40225
INLET FILTER ASSEMBLY

ILLUS] PART NUMBER DESCRIPTION UNITS|USED|REC SPARES
NBR PER ON SVCE CLASS

assy Jcopel 1 T 2 T3

3W75298T100 FILTER COMPLETE—-AIR INLET RFF

o SEE LIST 40260—-FIGURE 1-2
: FOR NEXT HIGHER ASSEMBLY
1 3W75251 : « DECAL 1
2 3W34037 « HEAD-TOP 1
3 81A4S9 « NUT-WING ATY PY 1
4 3W21779 « SCREEN-DUTER 1
5 3IW21479 « PAD-FELT 4 4 4 8
6 3W21477 « SCREEN-INNER 1
7 3934042 « HEAD ASM-BOTTOM 1

13




PART LIST- TYPE 30 COMPRESSORS

N
13
e
: ) FIGURE 3. UL-99 CONDENSATE DRAIN VALVE
PARTS LIST MU“RER 24190
: CONMENSATE IR AIN VALVE
TLLUS] PART Numnarn NESCPIPTINN UNITS|USED]REC spares
neg PER  |on  |SVCE crLASS
ASSY JConE] 1 2 1 2
LIST24190 VALVFE ASM—AUTIMATIC REF
CONDENSATF DRAIN-UL9C MONIFICATION B
SEE LIST 40269-FIGURF 1-72
FAR NEXT HIGHER ASSFMALY
1 3984105 « DECAL-IDFNTIFICATION 1
7 | 3ws4103 « PLUG-BFTAINFR PLUG 1
3 | ensisg . SPRING 1 1] 2
4 IR YR VA « VALVF=4TH STGF COND 1 1
s ] 20A11CM008 . N-RING 1 1 | B
6 1214311 . RING-BACK—1JO TEELON 1 1 2
7 3873783 . A00Y-3RD STH VALF SEAT : 1
Q ISAP-1C10P « CAPSCREW=1/4 X 1 374 ATT PT 4
9 354048 . SFAT-3RND/4TH STAGE VALVF 1 1 1
10 1484047 . OISTON-ACTUATING 1
11 20A11CM216 . O0-2ING 1 1 2 2
12 | 3ws4046 . CIVER 1
13 | 3s82-1C100 . CAPSCHEW-1/4 X 1 3/4 4
14 | 3ws4040 « DLAPHRAGM 1 1| 2
= 15 | 3w54043 . CYLINDFR 1 o
; 16 | 3wsa0aa . PISTON 1
17 TWHL045 . DIAPHRAGM 1
§ 18 | 3ros7R2 . 30DY-1ST/2ND STG VALVF 1

14



FART LI« 11T OV WCUMPRESSUKD

FIGURE 4. GAUGE PANEL ASSEMBLY

ILLUS] PART NUMBER DESCRIPTION UNITSRUSEDRFRFS SOAYES
NBR PR N SVCE CLASS
ASSY [f£anr 1 2 2
LIST40278 PANEL ASM-GAUSGFE REF
- SEE LIST 40260-FIGURE -1-117
-FOR NEXT HIGHFR ASSCMALY
1 3W84828T1 -~ GAUGE-0 TO 100 937 1
2 3484872872 - GAUGE-O TO 500 PSI 1
3 3W3482873 « GAUGE-0 70O 2,000 PSI 1 1
4 3W8482874 « GAUGE-O T0O 10,000 PST 1 }
5 LIST40233 « SNUBBER ASM-GAUGE 4
6 22A4CH e o NUT-3/4 ATT PT 1
K{ 3W7544471 s« o BOOY-COMPLETE 1
8 3W11997P1 s o o PLUG-1/4 X 3/4 LG 1
Ww2B788 « « « BODY-BARE NP
9 12ASC9 « WASHER-FLAT 3/4 4
10 3R40858 « BRACKET-PANEL-LH MTG 1
11 35A42-1C55 « CAPSCREW-5/16 X 5/8 ATT PT 2
12 11A5C3 « WASHER-FLAT 5/16 ATT o7 2
13 68A4C2 » NUT-STOP 5/1& ATT PT 2
14 3R40859 « BRACKET-PANFL-RH MTG 1
15 35A2-1C55 « CAPSCREW-5/16-18 X 5/8 ATT PT 2
16 11A5C3 « WASHER-FLAT 5/16 ATY o7 2
17 68A4C2 « NUT-STOP 5716 ATT PT ?
18 3R40861 « COVER ASM-GAUGE SUPPURT 1
19 132A2C142 « SCREW-BUTTON HD SOCKET ATT PT 3
20 4014~-20-00 « WASHER-SHAKEPROOF LOCK ATT pPT 3
- 21 3R40860 « SUPPORT-GAUGE 1
22 35A2-1C55 « CAPSCREW-5/16 X 5/8 ATT PT 3
23 11A5C3 = WASHER-FLAT 5/16 ATT PT 3
24 68A4C2 - NUT-STOP 5/16 ATT PT 3
25 3R40862 « PANEL GUAGE 1

15




PART LIST - TYPE 30 COMPRESSORS

FIGURE 5. AIR COOLER ASSEMBLY

16



PARTS LIST NUMBER 40268

V/NWIST’40268—CDOLER ASM

)

PART LIST - TYPE 30 COMPRESSORS

ILLUS| PART NUMBER DESCRIPTION UNITS [UsFd |REC SPARES
NBR : PFR |an - |SVCF cLASS
ASSY |coor | 1 2 3
3H29533 CODLER COMPLETE REF
SFE LIST 40260-FIGURE 1-110
FOR NEXT HIGHER ASSEMBLY
1 |3W75486 . BRACFE-COOLER SHROUD 1
2 |68A4C1 . NUT-STOP 1/4 ATT T 3
3 11A5C2 . WASHER-FLAT-1/4 ATT PT 3
4 | 3H27534 . SHROUD-COOLER 1
5 |35A2-1C1 . CAP SCREW-1/4-20 X 1/2 ATT PT 4
6 |14A5C55 . WASHER-SPRING LOCK-1/4 ATT PT 4
7 |11A5C4 « WASHER-FLAT 1/4 ATT T 4
8 |3ws4811 .« CLAMP-CODLER 1/2 INCH 1
9 |24A2C24 . BOLT-MACH 1/4-20 X.5 1/2 ATY PT 3
10 | 3W84812 +« SPACER-TUBE CLAMP-3/4 IN 3
11 [3W84813 . SPACER-TUBE CLAMP=1/7? IN 1
12 | X1434T68N . TUBE-FINNED W/NUT-3/8 X45 4 1 2
- I x1434T68 . . TUBE-FINNED WITOUT NUT N?
13. [ X15061INA . » NUT-TUBE ATT PT 2
14 |X15061C6 . CONNECTOR-TUBF ATT PT a
15 | X1434T69N ‘« TUBE-FINNED W/NUT-7/8 X4] 3 1 2
X1434769 . » TURF-FINNED WITHOUT NUT NP
16 X15061IN6 "« « NUT-TUBE ATT PT 6
17 |X15061C6 . CONNECTOR-TURF ATT PT 3
~4 18 |3WB4812 . SPACER-TUBE CLAMP=-3/4 1IN ‘ 2
19 |24A2C17 .« BOLT-MACH 1/4 X 3 172 l ATT oT 3
20 ls8a4cC1 . NUT=-STNP 1/4 : ATT PT 3
21 11A5C2 . WASHER-FLAT 1/4 | ATT PT 3
22 |3ws4811 . CLAMP-COOLER 2 'IN : 1
23 |23A7C15 « BUSHING-REDUGCING-1 X 1/8 1
24 | 3w753037330 . HEADER COMPLETE-QUTLFT ! i
F16821 . « HEADER NP
25 |3W715499 e o GASKET 1
26 | 31ATMT . » PLUG-PIPE 1 IN-CO-SUNK 1
2T | 31ATM6 . « PLUG-PIPE 3/4 IN-CD-SUNK 1
28 |35A2-1C55 . CAPSCREW-5/16 X 5/8 ?
29 |4018-24-00 . WASHER-LOCK-SHAKEPRAONF ATT PT 2
30 |3ws3037320 . HEADER COMPLETE~-INLET 1
F16822 . « HEADER 1 NP
31 3W21659 . » GASKET | 1
32 | 31ATM7 e« - PLUG=PIPE-1 IN CO-SUNK 2
33 [31A7Me « » PLUG-PIPE-1 IN CO-SUNK ]
34 | 35A2-1C55 .« CAPSCREW-5/16 X 5/8 ATT o7 2
35 ]4018-24-00 . WASHER-5/16 ATT PT 2
36 |[3R408564% . TUBE-INTERCOOLER-3RD STG 1
37 | X1506HE6 e « ELBOW-TUBE 2
38 | 3R40865 . TUBE-INTER/AFTERCOOLER 1
39 | X1506HESX4 . « ELBOW-TUBE ?
40 | 3R40872 . SUPPDRT-CDOLER-NO.1 1
41 | 35A2-1C1 . CAPSCREW-1/4 X 172 ATY PT 2
42 | 4014-20-00 . WASHER-LOCK-SHAKEPRDOF ATT PT 2
. 1

43 3R40853

SUPPORT-COBLER-ND.?

17




PART LIST - TYPE 30 COMPRESSORS

N
N
FIGURE 6. 11KD RING VALVE ASSEMBLY
i
PARTS LIST NUMRAER 40715
LIST 40215-11 KN VALVE
ILLUS] PART NUMRER NESCRIPTION UNITS JUSED JREC SPARES
NRR PER ON SVCE CLASS
ASSY ICODE1 1 2 3
AWTIS300T120X VALVE COMPLETE-11 KD RING REF 1 1
SEFE-LIST 40260-FIGURE 1-123
FOR NEXT HIGHER ASSEMBLY
1 334491 o RING-RFTAINING-15/32 ATT PT 1
2 34344865 « PLATE-INLET VALVE STOP 1
3 3W63479 « VALVE SFT-PLATES/SPRINGS 1 1 1 2
: 4 IN3I4L486 « o SPRING-INLET VALVE 1
‘ 5 IW3448T e o PLATF-INLET VALVE 1
6 X1026754 » o GASKET-COPPER 1
7 AdI4489 o o PLATE-DISCHARGE VALVE 1
A PP6AT s o SPRING-DISCHAGE VALVE 1
9 3W34488 « SEAT-INLET/DISCHARGF 1
19 IW34490 « CAGE-VALVF 1
/\,"

18




PART LIST - TYPE 30 COMPRESSORS

FIGURE 7. T15KD RING VALVE ASSEMBLY

PARTS LIST NUMBER 20752
LIST 20752-15 KD VALVF

ILLUS] PART NUMBER DESCRIPTION UNITS JUSED [REC SPAsRTS
NBR - PER ON SVCE CLASS

ASSY Jrops ] 2 2

3W75300T130X VALVE COMPLETE-15KD REF 1 1
SEE LIST 40260-FIGURE 1-128
FOR NEXT HIGHER ASSEMALY

1 3W34483 « RING-RETAINING-7/8 © ATT PT 1
2 3W34475 _| « PLATE-TINLET VALVE STOP 1
3 3W21726 & 5.90] | SPRING-INLET VALVF 1 1 1 ?
4 3W34477 «— 1209 . PLATE-INLET VALVF 1 1 1 ?
5 3W34478 o SEAT-INLET/DISCHAGF VALVE 1
6 X1026755 « GASKET-COPPER ; 1 1 1 1
7 36344791529 | PLATE-DISCHAGE VALVE 1 1 1 2
8 PP646 « 7 oo « SPRING-DISCHARGE VALVE 1 1 1 2
9 3W34482 « CAGE ASM-—15KD VALVF 1

19



PART LIST - TYPE 30 COMPRESSORS

P e
| ¢
Y
Y
)l
i
/ /
P 7
1 i
-l
2
\\
pd 1
N
§5
TN
; FIGURE 8. 20 GA CONCENTRIC RING VALVE ASSEMBLY
PARTS LIST NUM2ER 49208
LIST 40203-20GA VALVSF ASM
rLLus] PART NuMRFR DESCRIPTION UNTTS |USED |[REC SPARES
NER PER  |ON  |SVCE CLASS
ASsY lconpe [T [ 2 T 2
3W75300T12X VALVE COMPLETE-SIZE 20 ReF | - 1 | 2
. CON—-CENT RING
USED ON TYPF 3 CYLINDER, SIDE MOUNTING
SEE LIST 40260-FIGURE 1-132
N FOR NEXT HIGHFR ASSEMBLY
1° |3w21750 . NUT-ACORN-5/8 ATT PT 1
2 Ix1016T26 . WASHER-STEEL FLAT ATT PT 1
3 |3W84796T2 . NUT=PALNUT LOCK-5/8 ATT PT 1
4 |722Aa4x7 . NUT-HEX-5/8 ATT PT 1
5 |3w7s510 . BOLT ASM-5/8 X 3 3/8 ATT PT 1
s |3w34171 . . PIN-VALVE BOLT KEY-1/8 1
7 |3W21937 ;50 | . PLATE-DISCH VALVE STOP 1
8 [3421941 % ‘0 55| - SPRING-DISCHARGE VALVE 1 1)1 ]2
9 |3w21940 & ¥ . PLATE-DISCHARGE VALVE 1 1|1 ]2
10 |3w21938 202 | PLATE-INLET VALVE 1 111 |2
11 |3w21939~ 702 | . SPRING-INLET VALVE 1 1112
g 12 |3w21936 . SEAT-DISCHARGE VALVE 1

20



PARTS

LIST NUMBER

PART LIST - TYPE 30 COMPRESSORS

FIGURE 9. 42 GA CONCENTRIC RING VALVE ASSEMBLY

49211
LIST 40211-42GA VALVE

TLLUS|] PART NUMBER DESCRIPTIDIN UNTTS{USFD |REC SPARES
NBR PER ON SVCE CLASS
ASSY JCadE] 1 2 3
3W75300T40X VALVE COMPLETE-SIZE 42 RFF 1 2
CON-CENT RING
SEE LIST 40260-FIGURE 9-136
FOR NEXT AIGHER ASSEMBLY
1 3W21750 « NUT-ACORN 578 ATT 'PT 1
2 X1016736 « WASHER-STEEL FLAT ATT PT 1
3 3WB4T96T2 « NUT-PALNUT LOCK 5/8 ATT PT 1
4 22A4C7 « NUT-HEX-5/8 ATT o7 1
5 3W21454 . BOLT ASM-5/8 X 3 3/16 ATT PT 1
6 3W34171 « « PIN-VALVE BOLT KEY-1/8 1
7 3W28712 « PLATE-DISCH VALVE STOP 1
8 3W28714 « SPRING-DISCHARGE VALVF 1 1 1 2
9 3W28715 « PLATE-DISCHARGE VALVE 1 1 1 2
10 3w28717 . PLATE-INLET VALVE 1 1 1 2
11 3W28T716 « SPRING-INLET VALVF 1 1 1 2
12 3W28713 « SEAT-DISCHARGE VALVE 1

21




PART LIST - TYPE 30 COMPRESSORS

FIGURE 10. 1/2 INCH DIAMETER PISTON, CYLINDER AND CROSSHEAD ASSEMBLY

22



PART LIST - TYPE 30 COMPRESSORS

PARTS LIST NUMRER 40266
1/72 DIA PISTON/CYLINDER
TLLUS] PART NUMBER DESCRIPTION UNITTSJUSED JREC SPARFS
NBR PER ON SVCE CLASS
ASSY JCODES 1 2 3
LIST40266 GROUP ASM-1/2 DIA PISTON REF
AND CYLINDER WITH CROSSHEAD
SEE LIST 40260-FIGURE 1-137
FOR NEXT HIGHER ASSEMBLY
1 3IW75296T250 . CYLINDER COMPLETE,1/7 AIR 1
H27496 « « CYLINDER, BARE-1/2 AIR NP
2 3W21483 « « GASKET, CYLINDER 1
3 35A2-1C218 . CAPSCREW, 1/2 X 1 1/8 ATT PT 6
4 3WTS295T300R « PISTON AND RINGS COMPLETE 1 1
5 3W75502 s « BOLT-TIE 1
6 25A13C7 « o« PIN-ROLL ATT PT 1 1 1 1
7 3W66785 e o RING=PISTON-1/2 INCH 6 6 6 6
8 3W66TT0 « « GROOVE-SPACER-.402 0D 6 6 6 6
9 3W63542 « o« LAND-SPACER 6 6 6 6
10 3W75295T7300 « o« PISTON-COMPLETE 1
R40669 « o o« PISTON-AIR-1/2 DIA NP
11 3Wll862 e o o RING-PISTON PIN LOCK ATT PT 2 2 2
12 3IN21717 e o o PIN-PISTON ATT PT 1 1 1
13 3NATM3 . PLUG-1/4 PIPE 1
14 3WT75296T7220 . CYLINDER ASM-CROSSHEAD 1
H6270 « » CYLINDER-CROSSHEAD NP
15 3W75332 « o GASKET-CROSSHEAD CYLINDER 1 1 1 1

23




PART LIST - TYPE 30 COMPRESSORS

FIGURE 11. 7/8 INCH DIAMETER PISTON, CYLINDER AND CROSSHEAD ASSEMBLY

24



I~
i

PART LIST - TYPE 30 COMPRESSORS

PARTS LIST NUMBER 40264
7/8 DIA PISTON/CYLINDER
1LLUS] PART NUMBER DESCRIPTION uNITS |usFD [RFC SPaARFS
NBR per  |oN  |svece crass
assy |coor T T 2 13
L1ST40264 GROUP ASSEMBLY-7/8 DIA REF
PISTON AND CYLINDER W/CROSSHEAD
SEE LIST 40260-FIGURE 1-140
FOR NEXT HIGHER ASSEMBLY
1 |3w75296T260 . CYLINDER COMPLETE,7/8 AIR 1
H27500 . . CYLINDER BARE, 7/8 AIR NP
2 | 3w21483 . « GASKET, CYLINDER ) 1] {1
3 |35A2-1C218 . CAPSCREW, 1/2 X 11/8 ATT PT 6
4 | 3W75295T320R . PISTON AND RINGS COMPLETE 1 1
5 | X1440T7E . . RING, COMPRESSION 4 | 4| 4
6 | x1440T7H . . RING, OIL CONTROL 1 1| v ] 1
7 | 3w7152957320 . . PISTON COMPLETE-7/8 DIA 1
H27501 . « « PISTON-T/8 DIA AIR NP
8 |3wi1se2 « « o« RING-PISTON PIN LOCK ATT PT 2 2
9 | 3611867 e « o PIN-PISTON ATT PT 1 1|1
5 |30a7M3 . PLUG~1/4 PIPE 1
| 34752967220 CYLINDER ASM-CROSSHEAD 1
H6270 « « CYLINDER-CROSSHEAD NP
3W75332 . « GASKET-CROSSHEAD CYLINDER 1 N U B

25




PART LIST - TYPE 30 COMPRESSORS

FIGURE 12. 4 AND 3 3/8 PISTON AND CYLINDER ASSEMBUES

TITITIII

26



PARTS

LIST NUMBER

40262

PART LIST - TYPE 30 COMPRESSORS

4 AND 3 3/8 PISTON/CYLIAND

TLLUS] PART NUMRER DESCRIPTINN UNTTSJUSED |REC SPARES
NBR PER i SVCE CLASS
ASSY J1COdF] 1 2 2
L 1ST40262 GROUP ASSEMRLY-4 AND 4 REF
3 3/8 PISTON AND CYLINDERS
SFE LIST 40260-FIGURE 1-143
FOR NEXT HIGHER ASSEMBLY
1 3WT5296T270 « CYLINDER COMPLETE-4 IN 1
F16820 « '« CYLINDER NP
2 IWT5512 « o GASKET—-4 IN CYLINDER 1 1 1 1
3 35A2-1C219N « CAPSCREW-1/2 X1 1/4 ATT PT 4
4 3W75295T340R « PISTON AND RINGS COMLFTYE 1 1
5 3WT752957340 s » PISTON COMPLETFE—-4-3 3/8 1
H27504 » o » PISTON-4 AND 3 3/8 AIR NP
6 3W1l1862 e o o RING-PISTON PIN LNCK ATT PT 7 2 2 2
7 3W21777 e« o » PIN-PISTON ATT °T 1 1 1
8 X14407578 e o RING-4 IN COMPRESSIOCN 4 4 4 %
9 X1440T59M e o« RING—-4 IN OIL CONTROL 1 1 1 1
10 X14407T57E e « RING-4 IN COMPRFSSION ] 1 1 ]
11 X14407103M « « RING-3 3/78 IN 0O1L -CONTROL 1 1 1 1
12 X14407102€ « o RING-3 3/8 IN COMPRESSINN 1 1 1 1
13 X144071028 « « RING-3 3/8 IN COMPRESSION 2 7 2 2
14 3W752967271 « CYLINDER COMPLETE-3 3/8 1
H27495 « o CYLINDER-3 3/8 DIA AIR NP
15 f#3W75332 e o GASKET 1 1 1 1
]

27




PART LIST - TYPE 30 COMPRESSORS

FIGURE 13. COMPRESSOR FRAME ASSEMBLY

28



i
i

w

PARTS LIST NUMBRER 41032

PART LIST - TYPE 30 COMPRESSORS

CCMPRESSAR FRAME ASSEMALY

ILLUS] PART NUMBER DESCRIPTION UNITS JUSED JREC SPARFS
INBR PER ON SVCE CLASS
ASSY 1cnnel 1 2 2
CODE A-USED WITH DIL UFVEL SWITCH-MOD £
CODE B-USED ON MOD A-YFESS OIL LEVFL
SWITCH
LIST41032M0DF FRAME ASM-COMPRESSOR REF B
LIST41032M0DA FRAME ASM-COMPRESSOR REF 8
SEE LIST 40260-FIGURE |1-147
FOR NEXT HIGHER ASSEMBLY
1 3W75294730 . GAUGE COMPLETE-OIL 1
W21744 + o GAUGE ASM-0OIL NP
W82 e o o PLUG NP
W&5624 e « o STICK-DIP NP
2 20A11CM212 « « O0-RING 1 1 i 1
3 35A78% . PLUG-HFX HD PIPE-1/2 1
4 3W75292760 . COVER COMPLETE-FRAME END 1
H&6275P2T « « COVER ASM—-FRAME END NP
H6275P2 « » « COVER BARE NP
W63628 e o o BUSHING-COVER NP
5 3R8282 « o« GASKET-END COVER 1 1 1 1
6 35A2-1C€110 « CAPSCREW-3/8 X 7/8 ATT PT 8
7 X1016T734 . WASHER-STEEL ATT o7 3
8 3R40619 . SWITCH-OIL LEVEL SHUTDOWN 1 A
9 3R40725 « BAFFLE-OIL SWITCH 1 A
10 3542-1C1E . CAPSCREW-DRILLED-1/%4 X1/2 ATT PY 2 A
11 X1636T20X5 « WIRE-LOCK ATY PT 1 A
12 31A7M6 « PLUG-PIPF—3/4 COUNTERSUNK 1 2
13 3WT75293T760 . COVER COMPLETE-SHAFT END 1
W21784 : « » COVER-SHAFT END No
14 X1220715 « « SEAL-SHAFT OIL 1 1 ?
15 3W21783 . .« - GASKET-SHAFT END COVER 1 1 1 1
16 35A2-1C110 « CAPSCREW-3/8 X 7/8 ATT PY 4
17 3R37136 . ROD ASM-LP CONNECTING 2 2 4
R37136 « « ROD BARE NP
WT0773 « « BUSHING-BOTTOM NP
W70772 « « BUSHING-TOP NP
18 3R37138 . ROD ASM-HP CONNECTING 1 1 2
R37138 + » ROD BARE NP
WT70775 « o BUSHING-BOTTOM NP
W70774 e« « BUSHING-TOP NP
19 3W75291T70 « CRANKSHAFT COMPLETE 1 1
SEE FIGURE 1-148, 149, 150 AND 151 FOR
V BELT WHEEL AND ATTACHING PARTS
* H27648T « « DISC AND SHAFT ASM 1
409M « « BEARING-BALL NP
30956 « « BEARING-BALL NP
W21785 « o SPACER-MAIN BEARING NP
W21786 . » RING-BEARING RETAING NP
20 3R40850 .« SUPPORT-COMPRESSOR 1
21 35A2-1C€325 . CAPSCREW-5/8 X 1 1/2 ATT PT 4
22 14A5C120 .« WASHER-=SPRING LOCK-5/8 ATT o7 4
23 3F5501 . FRAME-COMPRESSOR-TYPE 2 1

29




PART LIST - TYPE 30 COMPRESSORS

T

Ly

FIGURE 14. CENTRIFUGAL UNLOADER AND PILOT VALVE ASSEMBLIES

PARTS LIST NUMBFR. 40144
CENTRTFUGAL UNLDADER ASM

1Leus] PART numMsER DESCRIPTION uniTs|usen [rec spares
NBR o2 |on |SVCF cLASS
assy |cone T T 2 1 3
LIST40166 GRAUP ASM—CENTR IFUGAL REF
UNLOADER WITH PILOT VALVE ASSEMBLY
1 |3w7s2897120 . VALVE ASM-PILOT 1 1
2 | x1s061F5x%4 - . ELAOW-TUBF 1
3 {pp422 . . SPRING 1 HERE
4 |3ws1574 e « PLATE—VALVE 1 1
5 | 339986 . . BODY-VALVE 1
6 |3ws6279 . . SEAT-VALVE 1
7 |x1026732 . WASHFR-COPPER > 2 2
8 l20a11cM006 . . O-RING 1 1| 1]
9 | 3ue3627 . . PIN-THRUST 1 1|1
10 |3w75288750 . CAP COMPLETE—CRANK PIN 1 1
11 |3w21458 . . WEIGHT-UNLOADER 2
12 |3w11984 . . PIN-.312 X 1 1/8 ATT PT 2
13 |x1636T12x5 . < WIRE-LOCK ATT PT 1 11 ]
14 |3wz21457 . . PLUNGER—UNLOADER 1
15 |Ppsse . . SPRING 1 HEEE
16 |3w21630 . . CAP—CRANKPIN 1 ,
17 |3w21297 . CAPSCREW-LOCKING=3/8 X7/8 2. %;
18 |x1636T20x%5 . WIRE-LOCK ATT oT 1 111 | 1] &

30



